3.5 DD Gearbox

ITEM#
PART#
DESCRIPTION
QTY
ITEM#
PART#
DESCRIPTION
QTY
1
350100
SHCS 6 x 1 x 14
30
26
352201
ROLLER
76
2
350200
SEAL CAP
1
27
352100
DD PLANET GEAR
4
3
350300
O' RING 69.5 X 3 FKM
1
28
352300
SHAFT
2
4
350400
OIL SEAL
1
29
351603
GEAR PLATE
1
5
350700
SHCS LP M5 x .8 x 10
6
30
351602
THRUST RING W/PILOT
1
6
351001
PINION CAP
1
30-A
352600
SNAP RING 5000-185
1
7
350600
OIL SEAL
1
31
352700
BEARING 6005
1
8
350500
BEARING 61904
1
32
352800
INNER PLATE W/PINION
1
9
351000
PINION HOLLOW
1
33
353000
SHCS M6 x 1 x 25
12
10
350900
BEARING 6009
2
34
352900
CENTER PLATE
1
11
351200
O' RING 46.3 X 3 NBR
1
35
353100
BEARING 16015
3
12
351100
SPACER W/OIL SCOOP
1
36
353200
SPIRAL LOCK DSH-75ST
1
13
351201
O' RING 47.35 X 1.78 NIT
1
37
353300
SPACER
1
14
352400
SPIRAL LOCK DSH-45ST
1
38
353400
WAVY SPRING
2
15
351300
PINION
1
39
353500
HOUSING
1
16
160900
OIL PLUG
2
40
353900
SHCS M8 x 1.25 x 75
12
17
354600
SHCS M6 x 1 x 25
24
41
353600
2ND STAGE OUTER PLATE
1
18
351400
OUTSIDE COVER
1
42
353700
2ND STAGE AXLE
3
19
351800
O'RING 269.3 X 5.7 FKM
2
 
43
353800
2ND STAGE PLANET GEAR
3
20
351700
DD RING GEAR
2
44
354200
SPIRAL LOCK DHO-55ST
1
21
351500
SHCS M5 X .8 X 20
24
45
354100
BEARING 16006
1
22
350800
FSHCS M3 X 6
14
46
354000
2ND STAGE INSIDE COVER W/SPLINE
1
23
351601
OUTSIDE BRONZE THRUST RING (OEM)
1
47
354400
O'RING 74.3 X 5.7 FKM
1
24
351600
GEAR PLATE (OEM)
2
48
354500
INSIDE COVER
1
25
352200
CAGE
4